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PART NO. DESCRIPTION

E4 CLIP-ON-WASHER
M4 PHILIPS SCREW
CORD GUIDE

PIN

BRACKET

BRACKET

HANDLE BRACKET
BRACKET

HANDLE
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Ne PART NO. DESCRIPTION

1 E6 CLIP-ON-WASHER
2 THRUST WASHER

3 SPRING PIN

4 SPRING PIN

5 WASHER

6 M4 PHILIPS SCREW

7 SECURING PLATE

8 270 066437 BUSH

9 M4 SCREW

10 M4 SCREW

11 M5 SCREW

12 BALL BUSH

13 M6 SCREW

14 M4 PHILIPS SCREW
15 COLLAR

16 CLUTCH

17 TORSION SPRING

18 CS-CLIP

19 M4 PHILIPS SCREW
20 CRANK SHAFT

21 M4 PHILIPS SCREW
22 WASHER

23 POSITIONING COLLAR
24 BALANCER

25 COLLAR

26 TENSION ROLLER

27 RETAINER

28 IDLER PULLEY BRACKET
29 TAKE-UP LEVER

30 BELT PULLEY

31 UPPER TIMING BELT GEAR
32 ENCODER

33 PULLEY CAP

34 PULLEY

35 MAIN SHAFT

36 270 087737 TIMING BELT

37 TAKE-UP LEVER SHAFT BLOCK
38 TAKE-UP LEVER CRANK
39 SHAFT

40 SECURING PLATE

41 416556701 TAKE-UP/SHAFT SET

Singer 7256, 7258, 7285Q, Experience 400, S800
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PHOTO SENSOR CIRCUIT BOARD

BOBBIN WINDER BRACKET

BOBBIN WINDER BRACKET UNIT

Ne PART NO. DESCRIPTION

1 E6 CLIP-ON-WASHER
2 M3 PHILIPS SCREW

3 M4 PHILIPS SCREW

4 M3 PHILIPS SCREW

5 M2 SCREW

6 270 087082

7 SWITCH HARNESS

8 MOUNTING BRACKET
9 RETAINER

10 MOUNTING BRACKET
11 EXTENSION SPRING
12 TORSION SPRING

13

14 M3 SHOULDER SCREW
15

16 270 087815 BOBBIN WINDER UNIT
17 INSULATION SHEET

Singer 7256, 7258, 7285Q, Experience 400, S800
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Ne PART NO. DESCRIPTION

1 E4 CLIP-ON-WASHER

2 #8 SCREW

3 WASHER

4 HOOK FOR SPRING

5 M3 NUT

6 M3 SCREW

7 THRUST WASHER

8 M4 SCREW

9 M3 SCREW

10 WASHER

11 M4 SCREW

12 M3 SCREW

13 M2 PHILLIPS SCREW

14 M4 SCREW

15 NEEDLE

16 PIN

17 M4 CP SCREW

18 M4 TORQUE NUT

19 M3 PHILLIPS SCREW

20 EXTENSION SPRING

21 STOPPER

22 GUIDE BLOCK

23 COMPRESSION SPRING
24 M3 PHILIPS SCREW

25 NEEDLE BAR CLAMP

26 UNITY FASTENER

27 M4 PHILIPS SCREW

28 FELT

29 270 077421 THREADER ASSEMBLY
30 SENSOR COVER

31 STRAIGHT PIN

32 TUBE

33 ZIGZAG CAM WITH GEAR
34 NEEDLE BAR

35 416562401 SWITCH HARNESS FOR ZIGZAG
36 NEEDLE BAR SWING BRACKET
37 THREAD GUIDE PLATE

38 270 087154 NEEDLE CLAMP SET

39 SPRING

40 SPRING

41 STRAIGHT PIN

42 M3 SCREW

43 ECCENTRIC CAM

44 LED LIGHT COVER

45 PINION GEAR

46 SPACER

47 INSULATION SHEET

48 270 087502 LED LIGHT CIRCUIT BOARD
49 STEPPING MOTOR

50 NEEDLE BAR SUPPORT
51 NEEDLE BAR CRANK

52 SECURING PLATE

53 NEEDLE BAR SUPPORT BRACKET
54 L-R LIMITER

55 NEEDLE BAR ADJUSTING PLATE
56 THREADER SHAFT SET
57 BELL CLANK FOR ZIGZAG
58 THREAD GUIDE

59 M3 PHILIPS SCREW

Singer 7256, 7258, 7285Q, Experience 400, S800
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No PART NO. DESCRIPTION
1 E3 CLIP-ON-WASHER

2 270 051046 NEEDLE PLATE SET Version 1
2 68004488 NEEDLE PLATE SET Version 2
3 M2 PHILIPS SCREW

4 PRESSER BAR

5 M4 SCREW

6 M2 PHILIPS SCREW

7 M4 SCREW

8 M3 PHILIPS SCREW

9 COVER GUIDE (R)

10 COMPRESSION LEVER

11 270 076250 PRESSER FOOT HOLDER

12 270 076251 ZIGZAG PRESSER FOOT

13 M4 PHILIPS SCREW

14 FELT

15 SCREW

16 #7 SCREW FOR SHANK

17 CORD GUIDE

18 M2 PHILIPS SCREW

19 CONTROL PLATE

20 SCREW FOR SHANK (ITALY ONLY)
21 BH SWITCH HARNESS

22 THREAD CONTROL PLATE

23 BOBBIN CASE HOLD PLATE
24 EXTENSION SPRING

25 COMPRESSION SPRING

26 LEAF SPRING

27 BH PLATE (A)

28 M2 SCREW

29 FEED BASE FIXING BRAKET
30 COVER GUIDE (L)

31 PRESSURE BAR GUIDE

32 BH PLATE (B)

33 BH PLATE (C)

34 RELEASE LEVER

35 270 087340 NEEDLE COVER PLATE

36 PRESSURE BAR BRACKET SET
37 FINGER GUARD (ITALY ONLY)
38 NEEDLE PLATE

Singer 7256, 7258, 7285Q, Experience 400, S800
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PART NO.

DESCRIPTION

ONO OB WN -

TENSION ASSY

THREAD GUIDE PLATE ASSY
M4 NUT

M4 STUD SCREW

M4 PHILLIPS SCREW

M4 SCREW

PRESSURE BAR LIFTER
TENSION RELEASE LEVER

Singer 7256, 7258, 7285Q, Experience 400, S800
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Ne PART NO. DESCRIPTION

1 E6 CLIP-ON-WASHER

2 E6 CLIP-ON-WASHER

3 THRUST WASHER

4 THRUST WASHER

5 SPRING PIN

6 M4 SCREW

7 M4 SCREW

8 COLLAR

9 M5 SCREW

10 M4 PHILIPS SCREW

11 BALL METAL

12 OILING CORD

13 SHUTTLE RACE SHAFT
14 WASHER

15 270 085128 BOBBIN

16 SECURING PLATE

17 BEVEL GEAR

18 270 087051 SHUTTLE RACE Version 1
18 416444301 SHUTTLE RACE Version 2
19 270 086132 BOBBIN CASE Version 1
19 68009436 BOBBIN CASE Version 2
20 BALL METAL

21 TIMING BELT GEAR (LOWER)
22 FEED CAM

23 LOWER STRAIGHT SHAFT
24 LIFTING CAM

Singer 7256, 7258, 7285Q, Experience 400, S800
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Ne PART NO. DESCRIPTION

1 E3 CLIP-ON-WASHER
2 WASHER

3 270 051058 RETAINER SET

4 M4 PHILIPS SCREW
5 M4 SCREW

6 M3 SCREW

7 M4 SCREW

8 M4 TORQUE NUT

9 M3 PHILIPS SCREW
10 M4 PHILIPS SCREW
11 SHAFT

12 M4 PHILIPS SCREW
13 WASHER

14 FEED DOG BASE

15 FEED DOG BASE SUPPORT
16 270 087105 FEED DOG Version 1
16 416769401 FEED DOG Version 2
17 SUPPORT PLATE

18 SECURING BRACKET
19 FORKED CRANK

20 TORSION SPRING

21 SHAFT

22 SHAFT

23 PIN

24 BALL HEADED PIN

25 PIN

26 VERTICAL FEED BLOCK
27 M6 STUD SCREW

28 M3 CP SCREW

29 M6 NUT

30 WASHER

31 TORSION SPRING

32 SECURING PLATE

H1

Singer 7256, 7258, 7285Q, Experience 400, S800
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Ne PART NO. DESCRIPTION H 2
1 E3 CLIP-ON-WASHER

2 WASHER

3 270 051058 RETAINER SET

4 M4 PHILIPS SCREW

5 M4 SCREW

6 M3 SCREW

7 M4 SCREW

8 WASHER (S800 ONLY)

9 M4 TORQUE NUT

10 M3 PHILIPS SCREW

1 SHAFT

12 M4 PHILIPS SCREW

13 WASHER

14 FEED DOG BASE

15 FEED DOG BASE SUPPORT
16 SUPPORT PLATE

17 FORKED CRANK

18 TORSION SPRING

19 SHAFT

20 SHAFT

21 PIN

22 BALL HEADED PIN

23 PIN

24 VERTICAL FEED BLOCK

25 M6 STUD SCREW

26 M3 CP SCREW

27 M6 NUT

28 WASHER

29 DROP GUIDE (S800 ONLY)
30 DROP LEVER (S800 ONLY)
31 TORSION SPRING (S800 ONLY)
32 270 087425 DROP KNOB (S800 ONLY)
33 SECURING BRACKET (S800 ONLY)
34 TORSION SPRING

35 270 087105 FEED DOG Version 1

35 416769401 FEED DOG Version 2

36 SECURING PLATE

Singer 7256, 7258, 7285Q, Experience 400, S800
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Ne PART NO. DESCRIPTION

1 E4 CLIP-ON-WASHER

2 WASHER

3 FEED REGULATOR UNIT
4 WASHER

5 M3 SCREW

6 WASHER

7 M3 SCREW

8 UNITY FASTENER

9 SENSOR COVER

10 M3 PHILIPS SCREW

11 M3 PHILIPS SCREW

12 BRACKET

13 STEPPING MOTOR BRACKET
14 FEED REGULATOR SHAFT METAL BUSH
15 EXTENSION SPRING

16 COMPRESSION SPRING
17 COMPRESSION SPRING
18 PINION GEAR

19 CP BOLT

20 M3 CP SCREW

21 PIN

22 WASHER

23 416463101 SWITCH HARNESS

24 STEPPING MOTOR

25 M4 BOLT

26 FEED REGULATOR

Singer 7256, 7258, 7285Q, Experience 400, S800
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No PART NO. DESCRIPTION
1 E3 CLIP-ON-WASHER

2 M3 SCREW

3 M4 PHILIPS SCREW

4 M4 PHILIPS SCREW

5 UNITY FASTENER

6 M4 PHILLIPS SCREW

7 GEAR CLUTCH

8 JUMPER HARNESS

9 5P CORD HARNESS

10 68003790 PIN-JACK HARNESS

11 MOTOR FAN

12 CP BOLT

13 68004629 MAIN MOTOR 120V

13 416474101 MAIN MOTOR 230V

14 TRANSFORMER

15 416512301 CIRCUIT BOARD 120V

15 270 087553 CIRCUIT BOARD 230V

16 INLET HARNESS (120V)
17 SWITCH

18 INSULATION SHEET

19 MAIN MOTOR BRACKET
20 DRIVING BELT

21 AC CIRCUIT BOARD BOX
22 SWITCH BRACKET

24 INLET HARNESS (230V)
26 TRANSFORMER (230V)
27 FERRITE RING (230V)
28 BUSH (230V)

29 68004631 POWER SWITCH CORD ASSY (120V)
30 68004632 POWER SWITCH CORD ASSY (230V)

Singer 7256, 7258, 7285Q, Experience 400, S800
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No PART NO. DESCRIPTION K 1
1 WASHER

2 WASHER

3 M3 SCREW

4 CONTROL PANEL (GREEN)
5 CONTROL PANEL (BLUE)

6 CONTROL PANEL (WHITE)
7 M4 PHILIPS SCREW

8 TOOTHED WASHER

9 M4 PHILIPS SCREW

10 TAPPING SCREW

1 BOBBIN WINDER LATCH

12 STICKER

13 M4 PHILIPS SCREW

14 M3 PHILIPS SCREW

15 STICKER

16 SWITCH HARNESS

17 LCD

18 270 084083 CPU / SWITCH CIRCUIT BOARD for 7256
19 BRACKET

20 PATTERN SWITCH (BLUE)
21 CAP

22 BLADE FIXTURE

23 FACE COVER BRACKET

24 270 087766 BLADE

25 BRUSH

26 BLADE FIXTURE

27 FACE COVER (GREEN)

28 PATTERN SWITCH (GREEN)
29 BUTTON (GREEN)

30 FACE COVER (BLUEWHITE)
31 BUTTON (BLUE)

32 BUTTON (WHITE)

33 PATTERN SWITCH (WHITE)
34 SUPPORT PIN

Singer 7256, 7258, 7285Q, Experience 400, S800
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No PART NO. DESCRIPTION
1 WASHER

2 WASHER

3 M3 SCREW

4 CONTROL PANEL (7258)
5 M4 PHILIPS SCREW

6 TOOTHED WASHER

7 M4 PHILIPS SCREW

8 TAPPING SCREW

9 BOBBIN WINDER LATCH
10 STICKER

11 M4 PHILIPS SCREW

12 M3 PHILIPS SCREW

13 INSULATION SHEET

14 STICKER (7258, S800)

15 LCD

16 416512301 CPU / SWITCH CIRCUIT BOARD
17 BRACKET

18 CAP

19 SLIDE HARNESS

20 SWITCH HARNESS

21 BLADE FIXTURE

22 FACE COVER BRACKET
23 270 087766 BLADE

24 416449601 SLIDE LEVER

25 BRUSH

26 BLADE FIXTURE

27 FACE COVER (7258, S800)
28 PATTERN SWITCH (7258)
29 BUTTON (7258)

30 BUTTON (7258)

31 KNOB (7258)

32 BUTTON (7285Q)

33 FACE COVER (7285Q)
34 KNOB (7285Q)

35 BUTTON (7285Q)

36 BUTTON (7285Q)

37 BUTTON (7285Q)

38 PATTERN SWITCH (7285Q, Ex400, S800)
39 CONTROL PANEL (7285Q)
40 SUPPORT PIN

41 CONTROL PANEL (S800)
42 CONTROL PANEL (Ex400)
43 BUTTON (S800)

44 BUTTON (Ex400)

45 BUTTON (S800)

46 BUTTON (Ex400)

47 BUTTON (S800)

48 BUTTON (Ex400)

49 KNOB (S800)

50 KNOB (Ex400)

K2

Singer 7256, 7258, 7285Q, Experience 400, S800

27



28

Singer 7256, 7258, 7285Q, Experience 400, S800



Ne PART NO. DESCRIPTION

1 WASHER

2 E2.5 CLIP-ON-WASHER
3 M3 SCREW

4 M4 SCREW

5 TAPPING SCREW

6 WASHER

7 M4 PHILLIPS SCREW

8 TAPPING SCREW

9 RUBBER FOOT

10 M4 TORQUE NUT

11 SPACER FOR CARRY CASE
12 SPRING PLATE

13 STUD SCREW

14 M4 SPECIAL SCREW UNIT
15 RUBBER FOOT

16 416509901 SPOOL PIN UNIT

17 TENSION PLATE

18 CAP

19 LEG

20 RETAINER

21 BOTTOM COVER

22 TENSION CAP

Singer 7256, 7258, 7285Q, Experience 400, S800
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No PART NO. DESCRIPTION M
1 270 051039 ACCESSORY SET (7256)

1 270 052035 ACCESSORY SET (7258) MAIN

1 ACCESSORY SET (7258) VALUE ADD

1 ACCESSORY SET (7285Q)

1 ACCESSORY SET (S800)

2 68004083 SPOOL PIN

3 416437001 ZIPPER FOOT

4 416129101 STRAIGHT STITCH FOOT

5 416437101 BLIND STITCH FOOT

6 270 006907008 OVERCASTING FOOT

7 270 076259 ROLLED HEMMER

8 68004084 SPOOL PIN DISC

9 270 077079 DARNING & EMBROIDERY FOOT

10 68004086 LARGE SCREW DRIVER

11 416436101 FOOT CONTROL BLACK (PIN-JACK) BLACK
11 416813801 FOOT CONTROL WHITE (PIN-JACK) WHITE
12 270 085128 BOBBIN

13 416436401 BUTTONHOLE OPENER / BRUSH

15 416437201 SATIN FOOT

16 NEEDLE SET

17 270 087287 SPOOL PIN CAP (MINI)

18 270 087289 SPOOL PIN CAP (SMALL)

19 270 087290 SPOOL PIN CAP (LARGE)

26 270 087294 DARNING PLATE (72XX)

27 416464901 POWER CORD (120V) BLACK

27 416813901 POWER CORD (120V) WHITE

18 416465601 BUTTONHOLE FOOT

24 270 088218 VINYL COVER

25 270 052017 EXTENSION TABLE

27 270 086680 OPEN TOE FOOT (S8000NLY)

28 416538701 INVISIBLE ZIPPER FOOT (S800ONLY)

32 250013801 FLOWER STITCH ATTACHMENT (S8000ONLY)
34 416437001 ZIPPER FOOT (S8000NLY)

35 270 077079 DARNING & EMBROIDERY FOOT

36 416799201 SEAM GUIDE (S8000NLY)

37 416437201 SATIN STITCH FOOT

38 ACC. BOX (Wave)

39 ACC. BOX (Flower)

40 270 088269 ACC. BOX (Flower) 7256

41 270 087908 ACC. BOX 7258, 7285Q, Experience 400, S800
42 270 085670 SIDE CUTTER THAT LATCHES TO THE NEEDLE PLATE (S8000NLY)
43 270 086640 MAGNIFIER (S8000NLY)
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